



Test Report

No.: NBHL1611016720TY

Date: DEC. 05, 2016

Page: 1 of 7

NINGBO XIUNAN INTERNATIONAL TRADING CO., LTD
8/F, NO.1 BUILDING, HUADONG PARK, NO.323 NORTHERN CENTURY AVENUE, JIANGDONG, NINGBO, CHINA

The following sample(s) was/were submitted and identified by the client as:

- Sample Description : TREE SWING
Sample Quantity : 2 SETS
Style/ Item No. : SA-071
Labeled Age Grading : RECOMMENDED FOR CHILDREN 3+ YEARS
Requested Age Grading : 3Y+
Age Group Assessed As Per Age Guideline : 3+ YEARS
Age Group Applied in Testing : 3+ YEARS
Sample Receiving Date : NOV. 25, 2016
Testing Period : NOV. 25, 2016 TO DEC. 05, 2016

Test Requested

Result

ASTM F963-11 Standard Consumer Safety Specification for Toy Safety

Pass

CPSIA section 101(a)(2) - Lead in accessible substrate materials(including Children's Metal Jewelry)

Pass

CPSIA section 108 - Phthalates

Pass

Remark: It is requested by applicant, only the selected material(s) in the submitted sample was (were) tested, the detail of tested material(s) is (are) listed in specimen description in the result page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

Sarah Li

Sarah Li
Approved Signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-of-Electronic-Documents.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificates, please contact us at telephone: (86-755) 8337 1463, or email: CH.Daschack@sgs.com
19/F, Huai No. 4 Building, Ligen Industry Park, No.177 Ligen Road, Ningbo National Hi-Tech Zone, Ningbo, China 315040 t (86-574)87767006 f (86-574)87768122 www.sgs.com.cn
中国·浙江·宁波市国家高新区沧海路177号康云产业园4号楼西1-5层 邮编: 315040 t (86-574)87767006 f (86-574)87768122 e sgs.china@sgs.com



Test Report

No.: NBHL1611016720TY

Date: DEC. 05, 2016

Page: 2 of 7

Test Conducted:

Result:

ASTM F963-11 STANDARD CONSUMER SAFETY SPECIFICATION FOR TOY SAFETY

AS SPECIFIED IN ASTM F963-11 STANDARD CONSUMER SAFETY SPECIFICATION ON TOYS SAFETY

Clauses relevant to the item:

Clause	Description	Result
4	Safety Requirements	
4.1	Material Quality **	Pass
4.2	Flammability Test	Pass (See Detail of test result)
4.3	Toxicology	
4.3.5	Heavy Elements	
4.3.5.1	Heavy Elements in Paint/Similar Surface Coating Materials	N/A
4.3.5.2	Heavy Metal in Substrate Materials	Pass (See Detail of test result)
4.7	Accessible Edges	Pass
4.9	Accessible Points	Pass
4.11	Nails and Fasteners	Pass
4.15	Stability and Over-Load Requirements	Pass
5	Safety Labeling Requirements	
5.2	Age Grading Labeling	Pass
5.16	Promotional Materials	Pass
7	Producer's Markings	
7.1	Producer's Markings	See Remark
(Remark: It is drawn to your attention that either a principal component of a toy or the package of a toy shall be marked with the name and address of the producer or the distributor.)		
8.5	Normal Use Testing	Pass
8.7	Impact Test	Pass
8.8	Torque Test	Pass
8.9	Tension Test	Pass
8.10	Compression Test	Pass

N/A = Not Applicable

** Visual Examination



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-73) 6297 1443, or email: CN.Docscheck@sgs.com

SGS-OSTO
Ningbo Branch

1-5F, Road No. 4 Building, Linyuan Industry Park, No.1177 Linyuan Road, Ningbo National Hi-Tech Zone, Ningbo, China 315040 t (86-574)87767006 f (86-574)87768122 www.sgs.com.cn
 中国·浙江·宁波市国家高新区凌云路1177号凌云产业园4号楼西1-5层 邮编: 315040 t (86-574)87767006 f (86-574)87768122 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Test Report

No.: NBHL1611016720TY

Date: DEC. 05, 2016

Page: 3 of 7

Detail of test result:

ASTM F963-11, Clause 4.2 – Flammability Test
Flammability Test on Solid

Sample
TREE SWING

Burning Rate (inch/sec)
DNI

DNI = Did Not Ignite

N.B. : - Only applicable clauses were shown.

Test Part Description :

Specimen No.	SGS Sample ID	Description
SN1	NGB16-056666.001	Black plastic rope
SN2	NGB16-056666.002	Blue fabric body
SN3	NGB16-056666.003	Dark blue fabric part
SN4	NGB16-056666.004	Black plastic buckle

Remarks :

- (1) 1 mg/kg = 0.0001%
- (2) MDL = Method Detection Limit
- (3) ND = Not Detected (< MDL)
- (4) "-" = Not Regulated

American Society for Testing and Materials -ASTM F 963-11 - total Lead in Substrate Materials

Test Method : With reference to CPSC Test Method: CPSC-CH-E1002-08.3. Analysis was performed by AAS.

<u>Test Item(s)</u>	<u>Limit</u>	<u>Unit</u>	<u>MDL</u>	<u>002</u>
Total Lead (Pb)	100	mg/kg	20	ND
Conclusion				PASS



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificates, please contact us at telephones: (86-795) 8307 1443, or email: CN.Doccheck@sgs.com

15F West No. 4 Building, Liangyun Industry Park, No.1077 Liangyun Road, Ningbo National Hi-Tech Zone, Ningbo, China 315040 t (86-574)87767006 f (86-574)87768122 www.sgs.com.cn
 中国·浙江·宁波市国家高新区梁云路1177号梁云产业园4号楼15F-5层 邮编: 315040 t (86-574)87767006 f (86-574)87768122 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Test Report

No.: NBHL1611016720TY

Date: DEC. 05, 2016

Page: 4 of 7

American Society for Testing and Materials –ASTM F 963-11 – soluble heavy metal in Substrate Materials/paint and similar surface-coating materials

Test Method : Soluble Heavy Metal contents (Clause 4.3.5) - Sample was extracted by dilute hydrochloric acid

in accordance with ASTM F 963-11(Clause 8.3), analysis was performed by ICP-OES.

Test Item(s)	Limit	Unit	MDL	001
Soluble Lead (Pb)	90	mg/kg	5	ND
Soluble Antimony (Sb)	60	mg/kg	5	ND
Soluble Arsenic (As)	25	mg/kg	2.5	ND
Soluble Barium (Ba)	1000	mg/kg	10	ND
Soluble Cadmium (Cd)	75	mg/kg	5	ND
Soluble Chromium (Cr)	60	mg/kg	5	ND
Soluble Mercury (Hg)	60	mg/kg	5	ND
Soluble Selenium (Se)	500	mg/kg	10	ND
Conclusion				PASS

Notes :

(1) Results shown are of the adjusted analytical results

CPSIA section 101(a)(2) - Lead in accessible substrate materials(including Children's Metal Jewelry)

Test Method : CPSC Test Method: CPSC-CH-E1002-08.3 `Standard Operation Procedure for Determining

Total Lead (Pb) in Non-Metal Children Product`.

Test Item(s)	Limit	Unit	MDL	002
Lead (Pb)	0.01	%	0.002	ND
Comment				PASS



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificates, please contact us at telephone: (86-755) 8327 1443, or email: CN_Doccheck@sgs.com

1-5/F, Head Office Building, Lingnan Industry Park, No.1077 Lingnan Road, Ningbo Hi-Tech Zone, Ningbo, China 315040 t (86-574)87767006 f (86-574)87768122 www.sgs.com.cn
 中国·浙江·宁波国家高新区凌波路1177号凌云产业园4号楼高1-5层 邮编: 315040 t (86-574)87767006 f (86-574)87768122 e sgs.china@sgs.com



Test Report

No.: NBHL1611016720TY

Date: DEC. 05, 2016

Page: 5 of 7

Notes :

(1) Limit applies to a children's product manufactured after 14 August 2011 (Public Law 112-28 (HR 2715, 112th Congress) amending CPSIA)

CPSIA section 108 - Phthalates

Test Method : With reference to CPSC-CH-C1001-09.3, analysis was performed by GC-MS

Concentration of phthalates in components of toy product

Test Item(s)	CAS_NO	Permissible Limit	Unit	MDL	001	002	003
Dibutyl Phthalate (DBP)	84-74-2	0.1	%	0.005	ND	ND	ND
Benzylbutyl Phthalate (BBP)	85-68-7	0.1	%	0.005	ND	ND	ND
Bis(2-ethylhexyl) Phthalate(DEHP)	117-81-7	0.1	%	0.005	ND	ND	0.057
Comment					PASS	PASS	PASS

Test Item(s)	CAS_NO	Permissible Limit	Unit	MDL	004
Dibutyl Phthalate (DBP)	84-74-2	0.1	%	0.005	ND
Benzylbutyl Phthalate (BBP)	85-68-7	0.1	%	0.005	ND
Bis(2-ethylhexyl) Phthalate(DEHP)	117-81-7	0.1	%	0.005	ND
Comment					PASS



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues contained therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-756) 8367 1442, or email: CN.Doccheck@sgs.com

1-2F West No. 4 Building, Liangzi Industry Park, No.1977 Liangzi Road, Ningbo National Hi-Tech Zone, Ningbo, China 315040 t (86-574)87767006 f (86-574)87768122 www.sgs.com.cn
 中国·浙江·宁波国家高新区梁祝云产园4号楼西1-6层 邮编: 315040 t (86-574)87767006 f (86-574)87768122 e sgs.china@sgs.com



Test Report

No.: NBHL1611016720TY

Date: DEC. 05, 2016

Page: 6 of 7

Concentration of phthalates in components of toy that can be placed in the mouth or childcare article

<u>Test Item(s)</u>	<u>CAS_NO</u>	<u>Permissible</u>	<u>Unit</u>	<u>MDL</u>	<u>001</u>	<u>002</u>	<u>003</u>
		<u>Limit</u>					
Diisononyl Phthalate (DINP)	28553-12-0/68515-48-0	0.1	%	0.005	ND	ND	ND
Di-n-octyl Phthalate (DNOP)	117-84-0	0.1	%	0.005	ND	ND	ND
Diisodecyl Phthalate (DIDP)	26761-40-0/68515-49-1	0.1	%	0.005	ND	ND	ND
Comment					PASS	PASS	PASS

<u>Test Item(s)</u>	<u>CAS_NO</u>	<u>Permissible</u>	<u>Unit</u>	<u>MDL</u>	<u>004</u>
		<u>Limit</u>			
Diisononyl Phthalate (DINP)	28553-12-0/68515-48-0	0.1	%	0.005	ND
Di-n-octyl Phthalate (DNOP)	117-84-0	0.1	%	0.005	ND
Diisodecyl Phthalate (DIDP)	26761-40-0/68515-49-1	0.1	%	0.005	ND
Comment					PASS



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephones: (86-755) 8387 1442, or email: CN.Doccheck@sgs.com

1st Floor, No. 4 Building, Lianyun Industry Park, No.1177 Lianyun Road, Ningbo National Hi-Tech Zone, Ningbo, China 315040 | (86-574)87767006 | (86-574)87768122 | www.sgs.com.cn
 中国·浙江·宁波市国家高新区梁云路1177号梁云产业园4号楼西1-5层 邮编: 315040 | (86-574)87767006 | (86-574)87768122 | e.sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Test Report

No.: NBHL1611016720TY

Date: DEC. 05, 2016

Page: 7 of 7

Sample Photo:



SGS authenticates the photo on original report only

End of Report



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Documents.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephones: (86-766) 8397 1440, or email: CN.Doccheck@sgs.com
1-2F West No. 4 Building, Liqun Industry Park, No.197 Liqun Road, Ningbo Hi-Tech Zone, Ningbo, China 315040 t (86-574)87767006 f (86-574)87768122 www.sgs.com.cn
中国·浙江·宁波市国家高新区波三路1177号凌云产业园4号楼西1-6层 邮编: 315040 t (86-574)87767006 f (86-574)87768122 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)